ol
1||

9 .

LZX200GY-2Motorcycle Components Catalog

ZIP STAR

It

E1)

LZX200GY-2 B ER LR AL FSTAR AR B IR ER. B850
AR, FAEE. 7 ES KPR, MM SRR R R R TR, e
Bt TR E M, D P R R R ROR R S RS A L TR AL A R R
BEFRAEM P AT 'R,

TR LZX200GY-2 MR, WS RIZERL (ERENRBEY & (4%
BT BB T PR TRz R R REIP Oa RAL ) R TR . AR E M
AT HAT H AR g . SR IZEB R B ST E T SAFHARM AR, A4
AATIEH, SFREE.

FOREWARD

LZX200GY-2motorcycle is one bike with outstanding style and easily operation developed
by Our company. This Parts Catalog is to help users to order the parts of LZX200GY-2 motor-
cycle conveniently and rapidly, and offer technical service.

When using this book, the users are suggested to make reference to User’s Manual and
Service Book to have a better understanding about the service, configuration and maintenance of
this model. This Parts Catalog is based on LZX200GY-2 model only. We will not inform you if

there is any modification.



N

Zir S

1|l

A7

LZX200GY-2Motorcycle Components Catalog

LZX200GY-2 MOTORCY CLE oo iamiinmmminassisminssstesasssomsssseasssasaa e ssss soasanasnsto:

ZS167FML ENGINE

= e R G L EED EOVER + cvvnnss b v dsren e o e L

S e R A N o L e e A CEMRIES St N

R N PR RAE L I s 0 a0 s Loy B e e L Tt S OO Tl e

7 e T G R e o O S o - D T Rt e

ERfeE R /o =ae S TTIHING CHATN/TANSTONER o vns tivhn s shn snevn s mivsnis

“h AR 25
7 hAhAE 25

e v ELITCH

RIGHIECRARKEASECCIIVER i bomirmniinn e i biin o S A B

RIGHT CRANKCASE COVER «vvuvivvnvinnnstininsavnishssissnss s

Dl e O DRPUMPI (o s Bt 0w bt i i G, STL UL S LT R
R AR BEGHT CRANECISE 00l b A N e O U SR 11
F S O RIGHT (CRANRC AR s vy wbint ynn e e S e 2 Bt B O B LU o 12
B T CRANKSHART PISTHR .. oo B b i 8 L el U R 13
feabilb RN IS TN MECHAR TR s s ol s i st e s s 14
B L AR SHTET MBCHANTEND bt e st i e B i e it it S S L A G P 15
s IR VTR T S RGN S S R T RS e A R
HAR$EE ENVIRONMENT PROTECT MECHANTISM .. oonvtitiiteiieieieeineannenns 17
R S R L e
Tl B N ETEREAS REMBE A L e n o e o s e e S B 19
AR ) R AR LAME S TURNTNG STONAL LIGHT ouwnisimsnionns sresms bt m et - 20
e R T T R b LAt SO s o S S,

I N EANTEE CON TR o L s b B O o 29



LZX200GY-2 Motorcycle Components Catalog ,,,,!ﬁ,

JEA4E / FAEPE BACK VIEW MIRROR/HANDLE GUARD COVER................. 23
e i N CSCONTROISAARTBASTUET BHART v o ov s s et i SO SERER N 24
SRR S e e T e RSP ¢ s S, et R 25
D L e et e  vo s insviois sy 0D ot S R i %
e fn R R T e et A S e o M T 27
T I e I i 5 e v s 2 et N 2
e P S Do e £ N N 29
I R A U B U e Mg s e SN N NSTEN 30
SR R RN D - 0 o O S TN S S R iy o 0 i1 S AN S 31
AL NG INE LB E RS COVER s n s e 32
o S R LR IR R e e s s e IR N W T 33
o N R T T e G I IS N B N U
e L R e L 35
Bzttt REAR BRAKE CONTROL ... ..ot vistansnsinesnnais o it 36
el T e Ty & sl TR R S e R A e A 37
el el i I ol e TSy | A N IR e B R 38
e RER S PROCKET SWHEER T L, R LS R S T 39
=l A Tl R SR SRR L SR B R e B 40
b Ao SHEED: S8 0ol AR IS L 00 e bt 8 o SN e VA S 4
Tl SR E AR DS R N SR b L S Ll e SRS 42
e A L R N R RN R o ooy aduih Ly St Bl B 43
i = R e SR S L s RO e T D T 44
N L T PR e I T 45
T Il N M o 0 s sa 93 4 00 PN E 5 0 vy £ e R R 46
M43 / Bk SIDE STAND/FRONT FOOTREST .vviriinrsinteansinneannannnnns 47

FHEE/ Ba1E  REAR FOOTREST/STARTING ARM ... ..vvrn e e ereeennnnnnns 48



\ LZX200GY-2Motorcycle Components Catalog

ZIP STAT

LZX200GY-2 MOTORCYCLE

Z8167FML ENGINE




“—
~—
-

.

/
/
/i —
/ —
i d
/
{
i

2P STIAT

LZX200GY-2Motorcycle Components Catalog

4TS/ % CYLINDER LEFT COVER

Fs WS AR BLEAIR HE

RefNo Part No Chinese Description English Description Qty
11230-L067-1000 HRES COVER,EXHAUST CHAMBER 1
90101-20568000250 O o +t8 56.8 X 2.5 O-RING 56.8 % 2.5 2
B16674000600187 IR M6 X 18 BOLT M6 X 18 5
11230-L067-0000 HKES COVER,INTAKE CHAMBER 1
11227-L067-0000 SikET LEFT COVER, CYLINDER HEAD 1
1

90101-21050000250

OB HE 105 X 2.5

O-RING 105 X 2.5

88|86 6|66 e6elo e o6 lee e e




LZX200GY-2 Motorcycle Components Catalog

i
/
e ([ w—
— —
- L

/
[

ZIPSTAR

4T3k CYLINDER HEAD

Fs s H 3 &R RILATR =
RefNo Part No Chinese Description English Description Qty
(L | 11246-L067-0000 SSE VALVE GUIDE 1
@) 15706-L067-0000 ST R EE (T ) LOWER SEAT RING, VALVE SPRING 1
@ 11248-1.067-0000 1R EHE CIRCLIP, VALVE GUIDE 1
@) | 81300-1006-0000 K AEZE B (DRTC) SPARK PLUG COMP (DETC) 1
& |1122B-L067-0100 Sk & CYLINDER HEAD COMPONENT 1
®  |B16674010600107 IR M6 X 10 BOLT M6 X 10 1
(@ 93301-80621012000 HEo WASHER 6 1
90101-20335000300 OFEEE 335 %3 O-RING 33.5 X 3 1
@ | 15800-L266-C000 HRE INTAKE PIPE 1
B16674000600207 IR M6 X 20 BOLT M6 X 20 2
i 1583B-1067-0000 HRE FHEARF CLIP ASSEMBLY, INTAKE PIPE 1
4  |91138-1008-0000 ELSKHES O X K48 M6 X 35 | STUD, EXHAUST PORT M6 X 35 2
iy 91201-1006-0000 Sk R A NUT,CYLINDER HEAD COVER 4
a4 | 93301-80852218000 SHAME 85 X 22 X 18 WASHER 8.5 X 2.2 X 18 4
43  |90106-L067-0000 OFFEHB 138 X 177X 8 | O-RING13.8x 17.7 % 8 1
4 | 91521-14001600000 SERTEE 14 X 16 DOWEL PIN 14 X 16 3
4 | B00070010800457 B2 M8 X 45 BOLT M8 X 45 2
a8
a9
20




“—

~—
-

.

/
/
/
/i —
—
i d
/
{
/
i

2P STIAT

LZX200GY-2Motorcycle Components Catalog

T

SUT4A CYLINDER BLOCK

Fs WS I ER RILATR =

RefNo Part No Chinese Description English Description Qty
9022B-L067-0000 SR A H GASKET, CYLINDER HEAD 1
1110B-L067-0000 SEL AR CYLINDER PARTS 1
91521-14001600000 EATEE 14 X 16 DOWEL PIN 14 % 16 2
90101-20125000250 OMEHE 125 X 25 O-RING 12.5 X 2.5 1
90205-1.067-0000 SRR Ef A GASKET, CYLINDER 1
22422-1,067-0000 HERN R BRACKET, CLUTCH CABLE 1
B00070010600307 BEE] M6 X 30 SCREW M6 X 30 2

88|86 6|66 e6elo e o6 lee e e




e ([ w—
— —
- g

/
[

ZIPSTAR

LZX200GY-2 Motorcycle Components Catalog

= t_F
ST/ 4585 VALVE/CAM SHAFT
- [ ] @
ot f -——® i
@ @ |
o | AN ®
= = o
@) | ! ﬁ m
Q o) =i | an
® | |
L+ ]
o—® | 1 @
@
i
=0 b
Fs WS IR TN AR 5=
RefNo Part No Chinese Description English Description Qty
D 15707-L067-0000 SRk LOCK CLIP, VALVE 4
@ 15705-1L.067-0000 AT b SEAT RING, UPPER SPRING 2
€ 15704-L067-0000 SITAHE INNER SPRING, VALVE 2
@) 15703-L067-0000 AL 5 OUTER SPRING, VALVE 2
& 1572B-L067-0000 H=EEE OIL SHIELD COMP 2
® 15701-1.067-0000 W= INTAKE VALVE 1
@ 15702-1.067-0000 HS 0 EXHAUST VALVE 1
91522-04001000000 4% 10 PIN 4 X 10 1
©) 15103-1.067-0000 % CAM SHAFT 1
1512A-L067-0000 YR E A SLEEVE,CAN SHAFT 1
an 15402-L067-0001 H= T HEE ROCKER ARM SHAFT, EXHAUST 1
@ |90101-20090000200 OFZEHE X2 O-RING 9 X 2 1
iy 15402-1.067-0000 A TR B ROCKER ARM SHAFT, INTAKE 1
@ | BO0D5783000600107 IR M6 X 10 BOLT M6 X 10 2
i 15001-L.067-0000 HER LOCK PIECE 1
iG] 15108-1L.067-0000 PhAE AR PRESSING PLATE 1
o 15401-1.067-0000 S1EE ROCKER ARM, VALVE 2
8 15403-1.067-0000 =177 [A] iR R AT R A ADJUSTING NUT o
a9 15404-1.067-0000 SR IRAT ADJUSTING SCREW i)
&0




“—
~—
-

.

!
/i —
/ —
i d
/
{
i

2P STIAT

LZX200GY-2Motorcycle Components Catalog

IERTBE 4% /9K 288 TIMING CHAIN/TENSIONER

1 1
J I

Fs WS I ER RILATR H=

RefNo Part No Chinese Description English Description Qty
1553A-L067-0000 HESHREE CHAIN GUIDE PLATE 1
1532B-L067-0000 EETEEE A & TIMING CHAIN 1
1552A-L067-0000 PR ERA S TENSION PLATE COMP 1
91109-L067-0000 FREALHIIEE M6 X 16 BOLT M6 X 16 2
15301-L067-0000 IEBT A BTk e 4 TIMING DRIVING SPROCKET 1
93301-31033022000 METEEFE R 103 X 3 X 22 | WASHER 10.3 X 3 % 22 1
91191-L0O67-0000 EEFEEEE 8 M10 X 1.25 X 23| BOLT,TIMIMG SPROCKET,M10 X 1.25 X 23 1
1554B-L067-0000 FRERAE TENSIONER COMPONENT 1
00211-L067-0000 TREEE A GASKET,TENSIONER ASSY 1
B16670000600257 SRS Mo X 25 BOLT M6 X 25 2

88|86 6|66 e6elo e o6 lee e e




LZX200GY-2 Motorcycle Components Catalog

i
/
e ([ w—
— —
- L

/
[

ZIPSTAR

A7 #4535 COVER ,RIGHT CRANKCASE

Fs s H 3 &R RILATR =
RefNo Part No Chinese Description English Description Qty
a 14309-M037-0000 Wl OIL PLUG COMPONENT 1
@) 90101-10190000240 OFEFEHE 19 X 24 O-RING 19 X 2.4 1
&) 12421-L067-0001 LA S S COVER RIGHT CRANKCASE 1
@) 90304-L067-0000 JAshiah QIL SEAL STARTING SHAFT 1
) 12426-M037-0000 P EH OIL CHECK WINDOW 1
®) 00206-1.067-0000 A e o E ] GASKET, COVER .RIGHT CRANKCASE 1
@ 91521-12001600000 SEATRY 12 X 16 DOWEL PIN 12 X 16 2
90101-10070000240 OFE=ET X 24 O-RING 7 X 2.4 1
@ 90101-10496000350 QFEEHE 496 X 3.5 O-RING 49.6 X 3.5 1
12402-L067-0000 HLohEE = QIL FILTER COVER 1
i 14210-L067-0000 PLIE B SR N CORE,OIL FILTER 1
@ B16674000600457 PR M6 X 45 BOLT M6 X 45 2
iR B16674000600207 E4 M6 x 20 BOLT M6 X 20 1
i B16674000600757 PR M6 X 75 BOLT M6 X 75 1
a5 91110-L067-0000 S B M6 X 15- @ 7 X 24 | BOLT.M86 X 15- ® 7 % 24 1
& B16674000600257 B4 M6 X 25 BOLT M6 X 25 6
o B16674000600357 124 M6 X 35 BOLT M6 X 35 3
a8
a9
20




“—
~—
-/
.

ZIPSTAR

—
—
>

LZX200GY-2Motorcycle Components Catalog

e #4457 LEFT CRANKCASE COVER

SAERERE

Fs WS I ER RILATR =

RefNo Part No Chinese Description English Description Qty
12301-L067-0000 A hinsE 5% COVER,LEFT CRANKCASE 1
90204-L067-0000 o B FE TE A A GASKET, COVER,LEFT CRANKCASE 1
91521-12001600000 EACEE 12 X 16 DOWEL PIN 12 X 16 2
90101-10132000265 OMEEH B 132 X 2.65 O-RING 13.2 X 2.65 1
12303-M037-0000 ALTLE COVER,SMALL VIEW HOLE 1
90101-203150002635 OMEEH B 315 X 2.65 O-RING 31.5 X 2.65 1
12304-M037-0000 KL= COVER,BIG VIEW HOLE 1
B16674000600357 B M6 X 35 BOLT M6 X 35 8
B16674000600257 BRI M6 X 25 BOLT M6 X 25 2

88|86 6|66 e6elo e o6 lee e e




LZX200GY-2 Motorcycle Components Catalog

e ([ w—
— —
- g

/
Lo

ZIPSTAR

B4 CLUTCH

Fs s H 3 &R RILATR =
RefNo Part No Chinese Description English Description Qty
(L) | 22000-L067-0000 Eo e CLUTCH 1
@ | 22150-L067-0000 HE s EE S DRIVING GEAR COMP 1
@& | 22130-L067-0000 B & B BB A DRIVEN PLATE ASSEMBLY,CLUTCH 1
@ | 22133-L067-0000 B R MBIBR DRIVEN HUB SEAT.CLUTCH 1
®& | 22002-L067-0000 B aieEs SPLINE WASHER,CLUTCH 1
€ | 22142-L067-0000 EoamE CLUTCH SPRING 4
(@ |91120-L067-0000 R EIRERE M5 X 25 BOLT M5 X 25 4
22215-L067-0000 Eo MBI EE R DRIVEN FRICTION DISC.CLUTCH 4
©) 22214-1.067-0000 EeREnEER DRIVING FRICTION DISC,CLUTCH 5
22001-L067-0000 EERILIER STOPPING WASHER, CLUTCH 1
b | 91202-L067-0000 B G Rl B A M1 4 LOCKING NUT, CLUTCH M14 1
2 | 71205-0000-0900 IR D 7.9) STEEL BALL ¢ 7.9 1
@ | 22403-L067-0000 B SRR PUSHING LEVER,CLUTCH 1
i
@5
{8
i
a8
a9
20




LZX200GY-2Motorcycle Components Catalog

EIE

HLiHZE OIL PUMP

Fs S &R ENEM =
RefNo Part No Chinese Description English Description Qty
(I |10033-L067-0000 FRTEZ R TRE L WASHER GEAR BALANCE SHAFT 1
@) |1330B-L067-0000 T BB R A GEAR,BALANCE SHAFT 1
@ |10033-L067-0001 R ERAE R LRE 2 WASHER,GEAR BALANCE SHAFT 1
@  |93307-H1421224000 B 1415 % 12 X 24 WASHERI4.15 X 1.2 X 24 2
B |23101-L067-0000 EzviEe DRIVING GEAR 1
@  |23248-L067-0000 ke U= prabe R e i STARTING IDLER GEAR DRIVEN SHAFT 1
(@ |1331B-L067-0000 P ARE S ASSEMBLY,ABLANCE SHAFT DRIVEN GEAR 1
91607-L067-0001 FRES X 5 X245 KEY 5 X 5% 245 1
@  |13301-L067-0000 SFH BALANCE SHAFET 1
91607-L067-0000 THHTESXSXE KEY BALANCE SHAFT 5 X 5 X 8 1
d  |1410B-L0O67-0000 iR IR PUMP GEAR 1
i@ [90210-L067-0000 LR E S A OIL PUMP GASKET 1
i  |21100-L067-0000 =kl ASSEMBLY,STARTING SHAFT 1
a [93301-51710527000 i WASHER 1
@ |B00894010170000 17 CIRCLIP 17 1
i®  |14202-1016-0000 SHEHE SPRING 1
a» 13213-1016-0000 M T OIL PATH,CRANK 1
®  |B00819010600302 B24T M6 X 30 SCREW M6 X 30 3

20




o
1||

LZX200GY-2 Motorcycle Components Catalog

2P S.

\1

A

45 th#h4 RIGHT CRANKCASE

Fs WS IR TN AR
RefNo Part No Chinese Description English Description
1222B-L067-0000 FHELE S RIGHT CRANKCASE COMPONENT

91101-L067-0000

SELLEERE A M8 X 240

STUD A M8 X 240

10009-L067-0000

FEEENILAEE 125X 21 X5

BUSH 125 X 21 X 5

91521-12001600000 EEE 12 X 16 DOWEL PIN 12 X 16
92102-00006203-RS Hli#& 6203RS BEARING 6203RS
92102-00000006204 A& 6204 BEARING 6204
92102-00000006304 17K 6304 BEARING 6304
92102-00006306-P5 A& 6306/P5 BEARING 6306/P5
92102-000HK354212 | #E4I 2k HK354212 NEEDLE BEARING HK 354212
16157-1008-0300 BT FRiE CIRCLIP, VENT PIPE
12105-L067-0000 WA VENT PIPE
12130-L067-00000L BREAMT ASSEMBLY,VENT PIPE

LB & & e R E R e e ®®ae e ®® e




LZX200GY-2Motorcycle Components Catalog

Ei2T

JreBi#h4S LEFT CRANKCASE

—®

RS
|
Fs S &R RILATR =
RefNo Part No Chinese Description English Description Qty
@ 1212B-L067-0000 ik et LEFT CRANKCASE ASSEMBLY 1
@ 92102-00000006202 B 6202 BEARING 6202 1
@ 92102-00006205-22 B 6205/22 BEARING 6205/22 1
@ 92102-00000006304 By 6304 BEARING 6304 1
& 90301-L067-0000 a3 12 X 22 X 5 OIL SEAL 12 X 22 X 5§ 1
® 90303-L067-0000 3 22 X 35X 6 OIL SEAL 22 X 35 X 6 1
@) 8804B-M037-0000 TREFXAS ASSEMBLY NEUTRAL SWITCH 1
10009-L067-0000 HEHALEEE BUSH 1
©) 91101-L067-0000 TERLIEHE B M8 X 240 BOLT B, CYLINDER STUD M8 X 240 2
B16674000600307 PR M6 X 30 BOLT M6 X 30 7
i B16674000600857 E42 M6 X 85 BOLT M6 X 85 1
® B16674000600357 =4 M6 X 35 BOLT M6 X 35 2
&y 92102-000HK142012 | ¥4HH& HK142012 NEEDLE BEARING HK 142012 1
@ 90306-M037-0000 BLER B TR 14 X 26 X 6| OIL SEAL 14 X 26 X 6 1
1 B00893012800000 4 28 CIRCLIP 28 1
B 22427-L067-0000 EOBRYBE SPRING,CLUTCH CONTROL LEVER 1
@ 2242 A-1.067-0000 BORRYEY & CLUTCH CONTROL LEVER COMPONENT 1
. 12115-L067-0001 HitkH 2 CLIP 2 1
20




LZX200GY-2 Motorcycle Components Catalog

“—
—
b/

7

/
!
i —
f =
f 4
!
!
/
[

STAT

il /35 938 CRANKSHAFT/PISTON

Fs s I EZFR EEM H=

RefNo Part No Chinese Description English Description Qty
13220-L067-0000 AR & ASSEMBLY,CONNECT THREE PARTS 1
13101-L067-0000 HE PISTON 1
1310A-1L.067-0000 HEI G AL PISTON RING SET 1
91401-L067-0000 THEFY CLIP, PISTON PIN 2
13102-L067-0000 TEZEH 1] X 162 X 543 PIN PISTON 11 X 16.2 X 543 1

8@ B 6 86 26 8B e e e 060’ ee e

-13-



“—
~—
-/
.

ZIPSTAR

—
—
>

LZX200GY-2Motorcycle Components Catalog

s

FEZIHLH TRANSMISSION MECHANISM

&
€ V 0_@

¢ T T

Fs WS I ER RILATR =
RefNo Part No Chinese Description English Description Qty
@ 23240-1L067-0000 EHE & COUNTER SHAFT COMPONENT 1
@ |23220-L067-0000 FHEE MAIN SHAFT COMPONENT 1
® 24104-L067-0000 Bl X RIGHT FORK, COUNTERSHAFT 1
@ 24105-1067-0000 B Atk X LEFT FORK, COUNTERSHAFT 1
&) 24106-L067-0000 EE R MAIN SHAFT FORK 1
® | B00894011700000 17 CIRCLIP 17 1
@ |24107-L067-0000 TR AT 10 X 90 FORK SHAFT 110 X 90 1
24108-1.067-0000 PRTHA 10 X 106.5 FORK SHAFT II 10 X 106.5 1
©@  |24200-L067-0000 LS GEAR SHIFT DRUM 1
23401-L067-0000 FEFEe DRIVING SPROCKET 1
a 23402-1L067-0000 R E AR FIXING BOARD,DRIVING SPROCKET 1
42  |B05783000600107 B M6 X 10 BOLT M6 X 10 2
Ak
1
@
]
@
L]
i
20




LZX200GY-2 Motorcycle Components Catalog

“—
—
b/

7

/
!
i —
f =
f 4
!
!
/
J

STAT

PAYH#) GEARSHIFT MECHANISM

D
(@)
! T
Fs WS IR TN AR HE
RefNo Part No Chinese Description English Description Qty
2432 A-L067-0000 B EE RS SPINDLE GEARSHIFT 1
93301-31201028000 HE123 % 28 % 1 WASHER 12.3 X 28 X 1 2
24304-L067-0000 EARIRE SPRING,POSITIONING BOARD 1
91522-08050000000 AR [T A 8 X 50 PIN.SPINDLE GEARSHIFT 8 X 50 1
2434A-L067-0000 EMREE POSITIONING BOARD COMPONENT 1
24202-L067-0000 FHER QUINQUANGULAR PLATE,CAM.GEARSHIFT 1
91126-1.067-0000 FHEREE RS BOLT 1

8@ B 6 86 26 8B e e e 060’ ee e

=S5



LZX200GY-2Motorcycle Components Catalog

EiGE

Wi L MAGNETO

00101-10240000310

O+ E 24.0 X 3.10

O-RING 24.0 X 3.10

21421-1.067-0000

ARRT R

DUAL GEAR

21402-L067-0000

TR Ve i

DUAL GEAR SHAFT

21403-L067-0000

TR =

DUAL GEAR SHAFT SLEEVE

Fs WS I ER RILATR =
RefNo Part No Chinese Description English Description Qty

D |82120-L067-0000 WiHEETFHAE STATOR COMPONENT MAGNETO 1
@) |B00070010600257 B M6 X 25 BOLT M6 X 25 3
@ |82130-L067-0000 B TEE ROTATOR COMPONENTMAGNETO 1
@ |21300-L067-0000 BEE R STARTING CLUTCH ASSY 1
B |B05783000500257 IR MS X 25 BOLT M5 X 25 3
®  |91106-L067-0000 BEAE M10 X 50 X 1.25 BOLT M10 X 50 X 1.25 1
@ |B00070010600127 B M X 12 BOLT M6 X 12 1
12305-L067-0001 Wik 2 WIRE CLIP.MAGNETO 2 1
©  |82102-L067-0000 s SENSOR 1
12305-L067-0000 ML AL WIRE CLIPMAGNETO 1 1
A |B00070010600207 BRHE M6 X 20 BOLT M6 X 20 2
2  [2142A-L067-0000 Bkt s STARTING SPROCKET COMPONENT 1
3 |82200-MA75-0000 A LA PARTS,STARTING MOTOR 1
@ |B16674010600907 BRHE M6 X 90 BOLT M6 X 90 2
@

]

o

L]

20




LZX200GY-2 Motorcycle Components Catalog

“—
—
b/

/
bl

ZIPSTAR

—
=
4

M52 S ENVIRONMENT PROTECT MECHANISM

Fs s A FR B EIR =
RefNo Part No Chinese Description English Description Qty
18050-B298-0000 ZIRESHARA INTAKE VALVE, SECONDARY AIR 1

19063-B298-0000

EE| PRI A D 13 X D 19 X 350

CONNECTIING PIPE, @ 13 X @ 19 X 350

18060-B298-0000

ZIRES IR

CONTROLLING VALVE, SECONDARY AIR

90268-DAR0-0000 ZIRES R RARE ASBESTOSPADINTAKE VALVE, SECONDARY AIR 1
B16674010600167 1R M6 X 16 BOLT M6 X 16 2

61161-B298-0000

FFEED 4 X D 8§ X 500

MINUS PRESSURE PIPE @ 4 X @ § X 500

17629-B298-0000

RS ERIE S

CONTROLLING VALVE BRACEET, SECONDARY AIR|

B16674010600207

IR M6 X 20

BOLT M6 X 20

B0617701060000G

12 5 Mo

NUT Ms6

8@ B 6 86 26 8B e e e 060’ ee e

Sl



/
/
!

~—
—
-

!
!
it

ZIP STAT

T—
—
>

LZX200GY-2Motorcycle Components Catalog

BTH3%] FRONT LAMP

Fs WS R EZR RILATR =
RefNo Part No Chinese Description English Description Qty
D |86130-1.266-0100 ROt R HE & HEADLIGHT ASSY 1
@ |86111-L266-0000 BTRITE R WIRE, FRONT LAMP 1
@ [86160-1266-0000 BIREAT T 12V35W/35W BULB 12V35W/35W 1
@ |63755-1266-0000 MEHE FRONT COMMUTATION COVER 1
B [86193-1266-0000 EIFRST S BRACKET, FRONT LAMP 1
® | BO0845000480135 24T ST4.8 % 13 SCREW ST4.8 % 13 2
@ | B0O0818000500137 E4 M5 X 13 BOLT M5 X 13 3
86190-L266-0000 T EITH WIRE, POSITION LAMP 1
©@  |86170-1.266-0000 ANTIT L 12VI0W BULE 12V10W 1
63763-1266-0000 SIELE BRACKET,COMMUTATION COVER 1
A | Bo0818000600307 124 Mo X 30 BOLT M6 X 30 1
1  |B0009600060000K HH 6 WASHER 6 1
B |86115-1.266-0000 BT KAT R ADJUSTING SPRING, FRONT LAMP 1
4 | B00818000600125 124 Mo X 12 BOLT M6 X 12 1
© | Bo0818000600205 E24] M6 X 20 SCREW M6 X 20 2
1@ 63714-L266-0000 SHiERER CUSHION, FRONT COVER 2
@ 91303-9060401800G T 6 WASHER 6 2
@ |86100-1266-0100 BTEAT FRONT LAMP 1

20




LR STAT

Fs s H 3 &R RILATR H =

RefNo Part No Chinese Description English Description Qty
71101-L266-0000 BRI UPPER CONNECTING BOARD 1
B00G70010800555 IR M8 X 55 BOLT M8 X 55 2
72101-L266-0100 7 EEERT CLIP,STEERING HANDLEBAR 2
BO0070010800355 B M8 X 35 BOLT M8 X 35 4
87100-L266-0000 (e sy METER ASSEMBLY 1
B16674010600607 B2 M6 X 60 BOLT M6 X 60 2
87111-1.266-0000 W FAT I 12VIW BLUB METER 12V3W 3
8711 1-L.266-0000 X FATH 12VL.TW BLUB METER 12VL.7W 2

8@ 8|6 86 26 8B Ne e e 060’ ee e




/
/

~—
—
-

!
!
it

ZIP STAT

T—
—
>

LZX200GY-2Motorcycle Components Catalog

0-

4] /7% REAR LAMP /TURNING LAMP

Fs WS R EZR RILATR =
RefNo Part No Chinese Description English Description Qty
(I |86200-I178-C000 BT 5k REAR LAMP ASSEMBLY 1
@) |86206-1178-0000 BT AT TAIL LIGHT HOLDER 1
@ |B0009601006000K HE 6 X 18X 2 WASHER 6 X 18 X 2 2
@  |B06187010600006 5 £ Ms NUT M6 2
B |86214-1178-C000 BITHER DAMPING PAD REAR LAMP 1
®  |86260-L266-0000 LT3 12V21W/SW BULB 12V21W/5W 1
@ |86204-1178-C000 BATITE SIDE COVER, REAR LAMP 1
B00845000380500 HI7i85] ST3.8 X 50 SCREW ST3.8 % 50 2
©  |86300-1111-C000 B AT LEFT TURNING LAMP, FRONT 1
86400-1111-C000 FlEsE:AEN] RIGHT TURNING LAMP, FRONT 1
A |86401-1111-C000 B FE (e T Rt REFLECTING BOWL,FRONT RIGHT TURNING LIGHT 1
@ |86340-L266-0000 FEEITITIE 12VI0W BULB 12V10W 1
B |86406-1111-C000 EIEsEAmp IRt LAMPSHADE, FRONT RIGHT TURNING LAMP 1
4 |86500-1111-C000 JFEREET LEFT TURNING LAMP, REAR 1
@ [86600-1111-C000 JEE T RIGHT TURNING LAMP, REAR 1
1@
o
a®
20




LZX200GY-2 Motorcycle Components Catalog

A 614 ELECTRIC

Fs s H 3 &R RILATR =
RefNo Part No Chinese Description English Description Qty
(L) |85100-L266-C000 EHE WIRING HARNESS 1
@) | 81100-L266-C000 R E IGNITION LOOP 1
@ |B16674000600167 IRHE M6 X 16 BOLT M6 X 16 2
@) |81110-L266-0000 TFH APl DISRUPTION RESTRAINER 1
®  85500-1179-C100 oy HORN 1
& | B00070200600167 IRHE M6 X 16 BOLT M6 X 16 1
@ | 71113-L266-C000 o 37 28 BRACKET HORN 1
83100-1.266-0000 HEERE RECTIFIER 1
@ | B16674000600207 B2 M6 X 20 BOLT M6 X 20 2
84600-L266-0000 SEHIEAT F K SWITCH, REAR BRAKING LAMP 1
b |82290-1265-0500 JE Tk AR STARTING RELAY 1
4 |85171-L266-0000 REGE 10A FUSE 10A 1
| 85600-1265-0000 B FLASHER 1
a9  |81200-L266-0000 PR PORTFIRE 1
3  |83200-1266-C000 & Bt BATTERY 1
{8
i
a8
a9
20




~—
—
-

!
!
it

ZIP STAT

T—
—
>

LZX200GY-2Motorcycle Components Catalog

2~

FIEF Y4 HANDLE CONTROL

— \

(@) LI STAAT

OFF-ROAD

O v

18

Fs WS R EZR RILATR =
RefNo Part No Chinese Description English Description Qty
@ 72100-L266-0000 75 R TUBE,STEERING HANDLEBAR 1
@ 72141-L266-0000 77 (a7 & TR DECORATION FOAM STEERING HANDLEBAR. 1
€, 72142-1.266-0000 BEIIR G ITE COVER DECORATION FOAM 1
@ 72010-L266-0000 EFERE RUBBER BUSH,LEFT HANDLEBAR 1
& B00818000500446 PRET M5 X 44 SCREW M3 X 44 4
® 72201-1.266-0000 7 [ LEFT BRAKE HANDLE SEAT ASSEMBLY 1
@ 72300-L266-0000 AT AR RIGHT BRAKE HANDLE SEAT ASSEMBLY] |
72020-1.266-0000 LFHERELS RUBBERBUSHASSEMBLY RIGHTHANDLEBAR 1
© 72209-1.266-0000 EEFW HANDLEBAR,CLUTCH 1
B16674010600227 E4 M6 X 22 BOLT M6 X 22 1
an 72217-1.266-0000 7= S T SEAT,REAR VIEW MIRROR 1
@ 72601-1266-0000 BEHRTE PROTECTING BUSH,CLUTCH CABLE 1
B 08216-0000-0700 L L=130mm BAND L=130mm 4
1
@
1@
o
a®
20




LZX200GY-2 Motorcycle Components Catalog

—
—
-

2

/
/
| T
it —
/ L4
!
/
e
fli

STAT

JE4s / T 9= BACK VIEW MIRRORHANDLE GUARD COVER

Fs s H 3 &R RILATR H =

RefNo Part No Chinese Description English Description Qty
72012-1.266-0000 EFEF=E HANDGUARD COVER, LEFT 1
BOOS18000600165 B4 M6 X 16 BOLT M6 X 16 6
BO009601060000K HE6X 18X 2 WASHER 6 X 18 X 2 7
72013-L266-0000 HFEFE HANDGUARD COVER, RIGHT 1
B00070010600207 P 7S A IR SR B AE M6 X 20 | BOLT M$ % 20 4
72022-1.266-0000 FuaEE S CONNECTING BLOCK,HANDLEBAR PROTECTING COVER| 2
B06170000600006 B M6 NUT M6 2
72017-1266-0000 i = A CLIPSEAT HANDLEBARPROTECTINGCOVER 2
69110-1111-C000 EERE LEFT REAR VIEW MIRROR 1
$9120-1111-C000 HEWE RIGHT REAR VIEW MIRROR 1

8@ 8|6 86 26 8B Ne e e 060’ ee e




4||
1|l

LZX200GY-2Motorcycle Components Catalog

Z/P S,

N

A

Padh b & A il CONTROL CABLE/SOFT SHAFT

0 e e

Fs WS R EZR RILATR H =

RefNo Part No Chinese Description English Description Qty
72400-1.266-0100 MITHER CABLE THROTLE 1
72600-L266-0000 HEwEnER CABLE CLUTCH 1
87300-1.266-0000 BRER T SPEED OMETER CABLE 1

58866686 86elo e o6 e e e e e




LZX200GY-2 Motorcycle Components Catalog

|

LR STAT

AL S S

HiZ FRONT ABSORBER

Fs s H 3 &R RILATR H =

RefNo Part No Chinese Description English Description Qty
34212-1.266-0000 ERIRESRET S DECORATIONCAP,LEFTFRONT DAMPER 1
34100-L266-0000 TERIRESS LEFT FRONT DAMPER 1
34182-1.266-0000 RIS B 1 o T % LOWERHOOP FRONTDAMPER DECORA TION CAP 2
BO5783000600257 BRI M6 X 25 BOLT Mb X 25 4
B0617000600006 BB M6 NUT M6 4
34181-L266-0000 RS B v o _E s UPPER HOOP,FRONT DAMPER DECORATIONCAP 2
34200-1.266-0000 FRIRE A RIGHT FRONT DAMPER 1
34294-1.266-0000 FRIE =SS DECORATIONCAP RIGHTFRONTDAMPER 1

8@ 8|6 86 26 8B Ne e e 060’ ee e




“—
i
-
i
/
fio
L

ZIP STAT

/
/
!

T—
—
>

LZX200GY-2Motorcycle Components Catalog

6~

EIIE Ii

OOO

2 é@

@5

Fs WS R EZR RILATR =
RefNo Part No Chinese Description English Description Qty
@ 63387-L266-C000 AR PROTECTING BOARD,FUEL TANK 1
@ 61180-1265-0000 SR I R A FUEL FILTER 1
® 61312-L266-0000 WEEHRT CLAMP, FUEL PIPE 7 2
@ 61302-0000-2500 EamE S 4 d8x 110 |FUELPIPE ¢ 4 X ¢ 8 X 110 1
& 61150-1301-0000 I FUEL COCK 1
® 61100-L266-C000 il N FUEL TANK 1
@ 07002-1.266-0000 sk VEHICLE LOCK 2
61111-1178-0000 mfEIENE FRONT BUFFER BUSH,FUEL TANK 1
@ BO0818000600205 24T M6 % 20 SCREW M6 X 20 1
61117-1178-0000 M T EHR LOWER PRESSING BOARD,FUEL TANK 1
v 61120-1178-0000 W ER UPPER PRESSING BOARD,FUEL TANK 4
@ 91206-1060-0190 BT M6 CLIP M6 4
B BO0818000600165 2] M6 X 16 BOLT M6 X 16 4
e BO009701060000K #H 6 WASHER 6 1
i5) 61116-1178-0000 T R LOWER PRESSING BOARD RUBBER PAD,FUEL TANK 1
1@ 61121-1178-0000 it A G UPPER PRESSING BOARD RUBBER PAD FUEL TANK 1
a 61170-1111-C000 A8 o R B PROTECTING RUBBER RING,FUEL TANK CAP 1
a® BO5783000600167 fE4E M6 X 16 BOLT M6 X 16 2

20




LZX200GY-2 Motorcycle Components Catalog ;}“

44 42 WIND BRACKET

Fs s H 3 &R RILATR H =

RefNo Part No Chinese Description English Description ty
62110-1.266-0100 ikt e PRt BRACKET, FUEL TANK LH 1
62120-L266-0000 ke =gl BRACKET, FUEL TANK RH 1
62130-L266-0000 LS R 2ER BOARD,LEFT WIND GUIDING BRACKET 1
62131-1245-0000 SR o SPRING, WIND GUIDING BRACKET 4
B06187010600006 2 EE M6 NUT M6 4
62140-L266-0000 SR EEAR BOARD,RIGHT WIND GUIDING BRACKET 1

8@ 8|6 86 26 8B Ne e e 060’ ee e




/
/

~—
—
-

ZIP STAT

T—
—
>

LZX200GY-2Motorcycle Components Catalog

8-

J7 A% STEERING STEM

Fs WS R EZR RILATR =

RefNo Part No Chinese Description English Description Qty
@ BO0070010800457 £24] M8 X 45 SCREW M8 X 45 4
@ 53032-L266-0000 B E ba sk UPPER CLAMP,FRONTDISK BRAKE OIL PIPE 1
@ B05783000600127 PRAE M6 X 12 BOLT M6 X 12 1
@ BO0097010065000 HE G X 18 X 2 WASHER 6 X 18 % 2 1
& 85105-L266-0000 EfEs¥k CLIP, ODOMETER 1
@ BO0097010065000 BEG6S X 12 X2 WASHER 6.5 X 12 % 2 1
@ 85800-1.266-0000 TR FRONT REFLECTER 2
BO0097010060000 HE 6 X 12 %2 WASHER 6 X 12 % 2 2
@ B00093000600000 #H 6 WASHER 6 2
71121-1.266-0100 05 AR STANDING TUBE, STEERING POST 1
v B16674001400257 124 M14 X 25 BOLT M14 X 25 1
@ 71106-L266-0000 HHE A LOCK NUT 1
B 71107-L266-0000 Mide 3 DUSTPROOF COVER 1
1 71201-1178-0000 ik UPPER RETAINER RING 1
i5) 71203-1178-0000 Wk [ UPPER COLLAR, BEARING 1
1@ 71205-0000-0000 EEK 4.7625 STEEL BALL 4.7625 21
o 71202-1178-0000 AT HE LOWER RETAINER RNG 1
L] 71204-1178-0000 AT LOWER COLLAR, BEARING 1
71205-0000-0200 #NEE 6.35 STEEL BALL 6.35 19
20 71185-1.266-0000 TRHME Tk LOWER CABLE CLIP,DISC BRAKE OIL PIPH 1




LZX200GY-2 Motorcycle Components Catalog

LA EFTAT
JFEZA SEAT
Fs s H 3 &R RILATR H =
RefNo Part No Chinese Description English Description Qty
42120-L266-C000 JER3e REAR CARRIER 1
B05783000600167 PRAE M6 X 16 BOLT M6 X 16 3
BO009601060000K HE G X 16 X 2 WASHER 6 X 16 % 2 3
63312-L266-0000 FErRE RUBBER PLUG SIDE COVER 3
63602-1.266-0000 E#x TAIL CAP 1
BO0818000800165 E24] M8 X 16 SCREW M8 X 16 4
BO6187010600006 WmTEIREE Mo CAP, NUT M6 4
41100-L266-C000 TN SEATS FOR DOUBLE MEN 1

8@ 8|6 86 26 8B Ne e e 060’ ee e




~—
—
-,

s/

/
/
/
/ —
i —
i \d
/
/
i
J

STAT

LZX200GY-2Motorcycle Components Catalog

(-

?OGO@OO?

Fs WS R EZR RILATR #H=

RefNo Part No Chinese Description English Description Qty
63323-1.266-0000 Aol 7 T4 LEFT SIDE CAP 1
63333-1.266-0000 A5 T RIGHT SIDE CAP 1
63322-1.223-C000 A7 B4 CAP, VEHICLE LEFT PART 1
91206-1060-0190 U2 £ T M6-19 X 16 NUT CLIP M6-19 X 16 2
63331-1.223-C000 B b CAP.VEHICLE RIGHT PART 1
BOOS18000600205 T F k4] Mo X 20 SCREW M6 X 20 8
63312-1.266-0000 AU RUBBER PLUG,SIDE COVER 8
91303-906010130 HHAHE b 6 X 13 % 1-8 WASHER & 6 X 13 X 1-8 8

58866686 86elo e o6 e e e e e




LZX200GY-2 Motorcycle Components Catalog

bfi 4= 1" H VEHICLE

Fs s H 3 &R RILATR =
RefNo Part No Chinese Description English Description Qty
(L) | 06020-L223-C000 THEL TOOLBAG 1
@ 62232-1.266-0000 B IR E RUBBER PLUG,BATTERY BRACKET 1
@ | 31250-1178-0000 THEEHES TOOL BOX BAND 1
@ | B16674010600207 124 Mo X 20 BOLT M6 X 20 1
® | B16674010600307 4 M6 % 30 BOLT M6 X 30 1
€ | B06187010600006 12 B M6 NUT Msé 2
@ 63710-L266-0100 TH&E TOOL BOX 1
83210-L.266-0000 Mg CLIP, BATTERY 1
@ | 06010-1266-0000 Rk g 22 7130 SCREW DRIVER GRIP 1
06004-1.266-0000 KICEERI AT SOCKET ROD,SPARK PLUG 1
v 06003-L266-0000 KIEEEH SOCKET,SPARK PLUG 1
@2 06009-1266-0000 1 PLIERS 135 1
iR 06005-L266-0000 Rk 2. T) DOUBLE ENDS SCREWER 1
1 06006-0000-0810 AL RWF B X 10 BOX TYPE WRENCH, DOUBLE (8 X 10) 1
45 06006-0000-1214 FLRIEE 12 X 14 BOX TYPE WRENCH, DOUBLE (12 X 14) 1
g 06007-0000-0060 M7SHEIRTE 6 HEX. KEY WRENCH 6 1
@ 06007-0000-0050 M7 FiRE S HEX. KEY WRENCHS 1
i 06007-0000-0040 MR T 4 HEX. KEY WRENCH 4 1
a9
20




~—
—
-

!
/
it

|

ZIP STAT

T—
—
>

LZX200GY-2Motorcycle Components Catalog

2-

Kl R ENGINE LOWER COVER

Fs WS R EZR RILATR 3=
RefNo Part No Chinese Description English Description Qty
(D) |63104-L266-C000 ElEpieti FRONT FENDER 1
@) |B16674010600207 BRI M6 X 20 BOLT M6 X 20 3
@ |6222A-1266-0000 TR RUBBER PAD 3
@ |91303-906010130 W= BUSH 3
B |63201-L266-0000 FEHERRATE FRONT PART.SREAR FENDER 1
@ |B16674000600167 B M6 X 16 BOLT M6 X 16 2
@ |31110-L266-0000 EEHL TR LOWER COVER, ENGINE 1
31114-1.266-0000 THWRERE CUSHION 2
©  |63208-1.266-0000 AR REAR PLATE,REAR FENDER STOP WATER 1
B16674000600127 IREE M6 X 12 BOLT M6 x 12 2
A |B16674000600207 B2 M6 X 20 BOLT M6 X 20 1
@  |B0009701065000K HE 65X 18X 1.5 WASHER 6.5 X 18 X 1.5 3
Ak
1
@
1@
o
a®
20




p— —
- L3
e

ZIPSTAR

LZX200GY-2 Motorcycle Components Catalog

G P4V REAR FENDER

L

2L ol

Fs s H 3 &R RILATR #H=

RefNo Part No Chinese Description English Description Qty
63202-L266-C000 FEHREREER REAR PART.REAR FENDER 1
B16674010600167 E4 M6 X 16 BOLT M6 X 16 )
B0009601065000K HE 65X 18X 2 WASHER 6.5 X 18 X 2 2
B06187010600006 12 EE Mo NUT M6 6
85830-L266-0000 JER REFLECTER, REAR 1
B00070200600167 WS A EESLEEE] M6 X 16 | SCREW M6 X 16 2
63206-1111-C000 JERERE s 3E BRACKET.RED LICENCE PLATE 1
B0009601065000K T WASHER 6 2
93111-L266-0000 [ 7 fe B 6 RUBBER RING 6 2

8@ 8|6 86 26 8B Ne e e 060’ ee e




/
/
!

~—
—
-

i
/
i

ZIP STAT

T—
—
>

LZX200GY-2Motorcycle Components Catalog

-

Hi

JESL ATR CLEANER

Fs WS R EZR RILATR =
RefNo Part No Chinese Description English Description Qty
(D |16105-L266-0000 TS CAP,AIR FILTER 1
& |16113-L266-0000 TS ERE BRACKET, CLEANER ELEMENT 1
@ 16101-1.266-0000 2R BRI CORE,AIR FILTER 1
@ | B16674000600167 IR M6 X 16 BOLT M6 X 16 4
B |B0009701060000K HE G X 18 X 2 WASHER 6 X 18 X 2 4
G 16123-1266-0000 TREELFER JOINT CLIP, AIR FILTER 1
(@) |B16674000400257 B M4 X 25 BOLT M4 X 25 1
B0009701065000K HE 65 % 18 X2 WASHER 6.5 X 18 X 2 1
@  |63724-L266-0000 FHMEER FENDING BOARD,BATTERY BOX 1
BO0845000420195 BEAT ST4.2 X 19 SCREW ST42 X 19 7
an 16121-L266-0000 ISR E e 2 FIXING BRACKET, AIR FILTER CORE 1
2  |80020-L266-0000 2% B BRACKET.ELECTRIC PARTS 1
a3 16102-L266-0000 TR LS LEFT SHELL, AIR FILTER 1
44 |B16674000600207 B M6 X 20 BOLT M6 X 20 4
@  |B0009701060000K T 6 WASHER 6 4
1@ 17100-L266-0000 RGeS CARBURETOR 1
o 16100-1.268-0000 TR AIR FILTER 1
a®
20




LZX200GY-2 Motorcycle Components Catalog

75 4% MULFFER

Fs s H 3 &R RILATR =
RefNo Part No Chinese Description English Description Qty
@D 18000-1.266-C000 AR MUFFLER 1
(2) | B00923000600006 U2 M6 NUT M6 2
3@ 18001-L266-0000 HSH R B BUFFER PAD,EXHAUST MUFFLER 1
) 18010-1.266-C000 HERENE SEAL SLEEVE MUFFLER 1
B 18011-L.266-C000 AR RS EXHAUST MUFFLER 1
® 18041-1.266-C000 HSE FEEH CLIP ASSEMBLY, EXHAUST PIPE 1
@ 18009-L.266-C000 ASHERTE BENT PIPE . EXHAUST MUFFLER 1
B00070200600127 IRHE M6 X 12 BOLT M6 X 12 3
© | B0OD023000600000 F 6 SPRING WASHER 6 3
BO009700060000K HEH o WASHER 6 3
an 18040-1.266-C000 HSHERT R COVER.EXHAUST MUFFLER 1
@ BO0070200800257 B2 M8 X 25 BOLT M8 X 25 1
B} BO009700080000K HIE 8 WASHER 8 1
1@ BO6187010800006 i3 B M8 NUT M8 1
(B 18040-L266-C100 ASHEERSEI R COVER.BENT PIPE_ EXHAUST MUFFLER 1
] B00070200800107 IR M8 X 10 BOLT M8 X 10 2
o BO009600080000K FAg WASHER 8 2
a8
a9
20




wd
1|l

LZX200GY-2Motorcycle Components Catalog

N

A

Z/P S,

Ja iz REAR BRAKE CONTROL

R A R e AP O e S R S L R O R T O S R H o M A O e Ml o M Rl T

Fs WS R EZR RILATR H =

RefNo Part No Chinese Description English Description Qty
52100-1.266-0100 b8 Eut= 995 PEDAL, BRAKE 1
52208-L266-0000 JEHIBIE RATREE 6 X 16 PIN 6 X 16 1
52200-1.266-0000 bk Eut=Tidas PULL ROD,REAR BRAKE 1
B00097010600000 BEGAX 12 X2 WASHER 6.4 X 12 X 2 1
B000100020020008 | FFEO4E 2 X 20 PIN 2 X 20 1
84603-1.266-0000 SEHIET R EES BRACKET, SPRING 1
84602-1266-0000 SRl R E SPRING,REAR BREKE SWITCH 1
84600-1.266-0000 JE HlZh AT FF 3% SWITCH ASSY,REAR BRAKE LAMP 1
52212-L266-0000 JEHIBBRATREY & PLASTIC BUSH 1
52201-L266-0000 JEHIsE E{rE SPRING 1

58866686 86elo e o6 e e e e e




LZX200GY-2 Motorcycle Components Catalog

—
—
-

2

/
i
R —
s , —
;i v
f
/
[
i

STAT

Hi iz %s FRONT BRAKE

Tt

Fs s H 3 &R RILATR H =

RefNo Part No Chinese Description English Description Qty
B05783000600087 B2 M6 X 8 BOLT M6 X 8 1
B0009701060000K BE X 10X 15 WASHER 6 % 10 X 1.5 1
53025-1266-0000 RRIEEEI R E COVER, SLIDING SHOE LE 1
53013-L266-0000 BURRA B SLIDING SHOE LE 1
54100-1.266-0000 Gl g FRONT BRAKE 1
B16674010800357 B2 M8 X 35 BOLT M8 X 35 2
B16674010600257 IR M6 X 25 BOLT M6 X 25 2
53006-1266-0000 FIERA R =+ CLAMP 1
9A120-1080-0202 BT M8 X 20 SCREW M8 X 20 6
87330-1245-0000 T COUNTER 1
72309-1.266-0000 BUHIBhFA FRONT BRAKE HANDLEBAR 1

8@ 8|6 86 26 8B Ne e e 060’ ee e




/
/
!

~—
—
-

i
/
i

ZIP STAT

T—
—
>

LZX200GY-2Motorcycle Components Catalog

3 -

A%t FRONT WHEEL

IO A O S

Fs WS R EZR RILATR 3=
RefNo Part No Chinese Description English Description Qty
@ |51103-1178-C000 RT% 4G 3.00-18 TIRE 3.00-18 1
@ |51115-0000-1400 B RER HUB ASSEMBLY 1
@ [51112-0000-2500 SR 215 X 18 RIM,FRONT 2.15 X 18 1
@ [51113-0000-4000 SRIEL $ 32 X 1975 SPOKE ¢ 3.2 X 197.5 36
B [53001-L266-0000 BHIEhER DISK,FRONT BRAKE 1
®  |92102-00000062027 Hh& 62027 BEARING 62027 2
@ |51106-L266-0000 BIFaAE 13 X 19 X 715 SLEEVE 13 X 19 X 71.5 1
51108-1.266-0000 ClE e BRACKET RING 1
©@  |51116-0000-0000 w21 X35 X 7 DUST SEAL 21 X 35 X 7 1
51183-1111-C000 Gzt LOCK NUT 1
v 51102-1.266-0000 g e AXLE 1
4  |51181-1383-C000 EIE SPACER 1
@B |51104-1178-C000 ik INNER TUBE,FRONT WHEEL 1
@ |51105-1178-C000 ki PAD BELT,FRONT WHEEL 1
@
1@
o
a®
20




LZX200GY-2 Motorcycle Components Catalog

—
—
-

2

/
i
R —
s , —
;i v
f
/
[
i

STAT

5855 REAR SPROCKET WHEEL

D
T 0000 t|‘
®
Fs s H 3 &R RILATR #H=
RefNo Part No Chinese Description English Description Qty
51218-0000-1000 ERsmR RUBBER ABSORB BLOCK 1
55001-L.266-0000 U= ABSORB BLOCK COVER 1
55004-1.266-0000 A SPROCKET 1
92102-00000006302 Bk 6302 BEARING 6302 1
51207-L266-0000 FRHANE SLEEVE,REAR WHEEL BEARING 1
90336-1.266-0000 JE¥ SEAL.REAR WHEEL BEARING 1
55021-L.266-0000 BERIRFE M8 X 36 BOLT,SPROCRET M8 X 36 6
BO6187020800006 U2 M8 NUT M8 6

8@ 8|6 86 26 8B Ne e e 060’ ee e




~—
—
-,

/
/
/ T—
¢ —
4 \d
Vi
v

ZIP STAT

LZX200GY-2Motorcycle Components Catalog

izl # REAR BRAKE
il
[
@ @ 6 @ @
| 1
l A |
| |
| |
| |
| |
| T o 0
I b
Fs WS R EZR RILATR =
RefNo Part No Chinese Description English Description Qty
(I |54220-L266-0000 JEHIEh e SHOE,REAR BRAKE 2
@) |54201-L266-0000 Sl 2R SPRING,REAR BRAKE SHOE 2
@ |54209-L266-0000 JEwlEh g s CAMREAR BRAKE 1
@ |54210-L266-0000 JE BN T 4 SEAL.REAR BRAKE 1
B |54208-L266-0000 S HIEh BT R INDICATOR . REAR BRAKE 1
®  |54207-L266-0000 TS HIEhE R PULL LEVER,REAR BRAKE 1
@ |B06170000600006 2R Mo NUT Mg 1
BOG09601060000K HH 6 WASHER 6 1
©@ | B16674010600257 4% M6 X 25 BOLT M6 X 25 1
54205-1266-0000 STl g8 COVE,REAR BRAKE 1
A |35217-L266-0000 X RALFTIER BOLT l
@ | B0009700830000K HE QX 16 X 15 WASHER 8 X 16 X 1.5 1
@  |B0009701080000K ] 8X16X3 SPRING WASHER 8X16X 1
4  |B06187011000006 2 f M8 NUT M8 1
@ [35219-1.266-0000 F O PIN 1
&  |54200-1178-0100 JEwlEh 2 REAR BRAKE 1
o
a®
20




LZX200GY-2 Motorcycle Components Catalog

®

J5% REAR WHEEL

Fe e B ZHR R B T

RefNo Part No Chinese Description English Description Qty
51203-1178-C000 JEEEAMIR 130/90-15 TIRE130/90-15 1
51204-1178-C000 R AR TUBE, REAR WHEEL 1
51210-1178-C000 SERE275 X 15 RIM, REAR WHEEL2.75 X 15 1
51113-0000-7200 FIIES D 40 X 122 SPOKE ¢ 4.0 X 122 36
51214-0000-0700 JEE e REAR HUB ASSEMBLY 1
92102-000006302R S SR (6302RS) BEARING (6302R S) 1

51207-1L.266-0000

JEREAME 16 X 22 X 100

SPACER 16 X 22 X 100

51228-L266-0000

G ARB 22 X 31 X5

CENTERING RING 22 X 31 X 5

51116-0000-0400

Bimhs 28 x 42 X 7

SEAL.REAR WHEEL, 28 X 42 X 7

92102-00000006202

BA(6202)

BEARING (6202)

51202-L266-0000

JEHAEFE 14 X 27 X 45

RIGHT BUSH.REAR WHEEL 14 X 27 X 45

51201-1.266-0000

ERERE 14 X 30 X 38

LEFT BUSH.REAR WHEEL 14 X 30 X 38

51283-1111-C000 P LOCK NUT 1
51281-1178-C000 JEHE AXLE, REAR 1
51205-1178-C000 R PAD BELT,REAR WHEEL 1

Sk R sl S SHERSSHGHEHGHSHENE!




/

!

~—
—
-

T—
—
>

LZX200GY-2Motorcycle Components Catalog

Z;;".fﬂh?
- X REAR SWING ARM
Fs WS R EZR RILATR 3=
RefNo Part No Chinese Description English Description Qty

L |B06187011200006 tE & LOCK NUT 1
@ |35282-L266-0000 PR E DAMPING BUSH 2
€, 35281-L266-0000 X SHAFT REAR FORK 1
@ |B05783001000237 124 M10 X 23 BOLT M10 X 23 1
B [35217-L266-0000 7 XA FFIRAE M8 X 30 BOLT M8 X 30 1
®  |35213-1.266-0000 TR RALAF TORK BAR 1
@ | B0009701100000K HE 10 X 20 X 1.5 WASHER 10 X 20 X 1.5 1
B0009700830000K BEEXI6X 15 WASHER 8 X 16 X 1.5 1
©@ | B06187011000006 25 M10 NUT MI10 1
B0009701080000K #HHE ’X16X3 SPRING WASHER 8X16X3 1
i |B06187010800006 12 EF M8 NUT M8 1
4  [35219-1266-0000 F W RALATH D48 COTTER PIN 2
B 35220-1.266-0000 R A REAR FORK 1
@ [35010-1.266-0000 FE&E AT B ADJUSTING, DRIVE CHAIN 2
© | 35001-1266-0000 FEEHF CHAIN BLOCK 1
@ | B0009701060000K $HE 6 X 18X 15 WASHER 6 X 18 X 1.5 1
@ | B16674000060167 B2 Mo X 16 BOLT M6 X 16 1
a®

20




<l
1||

LZX200GY-2 Motorcycle Components Catalog

ZIPSTAR
v = g
=7 REAR DAMPER
Fs WS 3L E R FIL BT HE
RefNo Part No Chinese Description English Description Qty
B16674000120957 IEAE M12 X 95 BOLT M12 X 95 1
B0009701130000K HE 13 X23X 15 WASHER 13 X 23 X 1.5 1
B06187011200006 mE A M12 LOCK NUT M12 1
33300-L.266-0000 EHER REAR SHOCK ABSORBER COMP. 2
B000921000420300 FFOH 4.2 X 30 PIN 4.2 X 30 1
B0009701130000K A 13 X 23 X2 WASHER 13 X 23 X 2 1
91054-120080005 412 X 80 PIN 12 X 80 1

8@ 8|6 86 26 8B Ne e e 060’ ee e




- =
/i >

LZX200GY-2Motorcycle Components Catalog

ZIP STAT

B £ CHAIN CASE

8 8 4

Fs WS R EZR RILATR #H=

RefNo Part No Chinese Description English Description Qty
35110-L266-0000 PR STICKER, CHAIN CASE 1
B0009701060000K HEG6 X 18X 15 WASHER 6 X 18 X 1.5 2
B05783000600147 BRHE M6 X 14 BOLT M6 X 14 2
26400-428H-0124 B4 (428H X 1247 DRIVE CHAIN 428H X 124T 1
26401-L266-0000 Bk CHAIN CONNECTOR 1
B16674000600507 IR M6 X 50 BOLT M6 X 50 2
26500-L266-0000 PEAERES CHAIN TENSIONER 1

58866686 86elo e o6 e e e e e




LZX200GY-2 Motorcycle Components Catalog

—
—
-

2

/
/
| T
it —
/ L4
!
/
e
fli

STAT

A&+ FRONT SUSPENSION

55
J0

@]

e
Part No

B3 &R

Chinese Description

AR

English Description

FoR -
=Rt

32320-L266-0000

b=

FRONT SUSPENSION.BRACKET

1
32301-1.266-0000 FENE DEER CONNECTING BOARD ENGINE LEFT UPPER 1
32302-L.266-0000 BN A AR CONNECTING BOARDENGINE RIGHT UPPER 1
B16674000801107 B4 M8 X 110 BOLT M8 X 110 1
B16674000800657 BEHE M8 X 65 BOLT M8 X 65 6
B16674000800557 BEAE M8 X 55 BOLT M8 X 55 1
B06187020800006 B2 5 M8 NUT M8 8

8@ 8|6 86 26 8B Ne e e 060’ ee e




"4||

1||

LZX200GY-2Motorcycle Components Catalog

N

A

5% FRAME

Fs S R EZR RILATR #H=

RefNo Part No Chinese Description English Description Qty
31100-L266-C000 i FRAME 1
31106-L266-C000 I R RUBBER PLUG,FRAME HOLE 2
10008-0000-0100 &KWk e WIRE CIRCLIP & 6 1
10008-0000-0500 & 10 WIRE CIRCLIP & 10 1
10008-0000-0700 ke 12 WIRE CIRCLIP & 12 1
10008-0000-1100 &k 16 WIRE CIRCLIP & 16 5
10008-0000-1500 T b 20 WIRE CIRCLIP ¢ 20 1

58866686 86elo e o6 e e e e e




—dl
1||

LZX200GY-2 Motorcycle Components Catalog

Z/P S,

\.

AT

] <7 28 /BT S SIDE STAND/FRONT FOOTREST

@

B _EEERE o N5 g _Eia

Bl

Fs s H 3 &R RILATR =
RefNo Part No Chinese Description English Description Qty
@ 32137-1.266-0000 M) =7 28 3 T AR PLATE,SIDE STAND 1
@ |32102-1178-C001 e e i INNER SPRING.SIDE BRACKET 1
€ 32102-1178-C002 {0 =7 28 A8 OUTER SPRING,SIDE BRACKET 1
@ 32130-1.266-0000 )=z 28 STAND, SIDE 1
B |32131-L266-0000 52 224842 M10 X 35 BOLT M10 X 35 1
& |32133-L266-0000 ) 57 S8 08 £ M10 LOCK NUT M10 1
(T |32280-L266-0000 ) 52 B2 By 106 SECURITY SWITCH,SIDE BRACKET 1
B00818000500166 BR4T M3 X 16 SCREW M5 X 16 2
©@ | 32110-L266-0200 Ze BT R B A LEFT FRONT PEDAL ASSEMBLY 1
B16674021000207 B2 M12 X 1.25 X 35 BOLT MI12 X 1.25 X 35 1
i 24400-1.266-0000 IR PR GEAR SHIFT FOOTPEG 1
42 | B05783000600227 B M6 X 22 BOLT M6 X 22 1
B | B16674021000207 BEEE M10 X 20 BOLT M10 X 20 Z
W@ 32120-1266-0200 T S A RIGHT FRONT PEDAL ASSEMBLY 1
@5
{8
i
a8
a9
20




d
K

/
!
; \-
{
!
!
L

ZIP STAT

LZX200GY-2Motorcycle Components Catalog

J5 IS / 2 5 REAR FOOTREST/STARTING ARM

t3)

11 |
o o o o

= R EFR RILAFR

5 =

Fs
RefNo Part No Chinese Description English Description Qty
BO0818000800285 IR M8 X 28 BOLT M8 X 28 4
B0009701 0800000 HE 8 WASHER 8§ 4
32410-1.266-C000 EIEHE SN LEFT REAR FOOTPEG ASSEMBLY 1
21200-L266-0000 =¥y STARTING ARE 1
B05783000800257 IR M8 X 25 BOLT M8 X 25 1
32420-1.266-C000 5 R B A RIGHT REAR FOOTPEG ASSEMBLY 1

58866686 86elo e o6 e e e e e




d
N, Tt
"“

LZX200GY-2 Motorcycle Components Catalog ,,,..,m,

Copyright reserved by Zongshen Group
Format 210mm X 285mm

Edition 1stedition Aug 2006

Print Ist print  Aug.2006





